

PROJECT: Product Check – P. O. No. 7001-95000**PROJECT NO:** TL-8047**CLIENT:** Kimmins Contracting Corporation**DATE:** September 15, 2011**LAB NO.:** 17967**SAMPLE LOCATION:** Four Corners Processing Facility – Stockpile**SAMPLE DESCRIPTION:** No. 89 Coarse Aggregate – Limestone

<u>Sieve Number</u>	<u>Percent Passing</u>	<u>FDOT-Specifications</u>
1/2"	100	100
3/8"	92	90-100
No. 4	28	20-55
No. 8	9	5-30
No. 16	1	0-10
No. 30	1	---
No. 50	0	0-5
No. 100	0	---
No. 200	0	---

FINENESS MODULUS: 5.69**DATE SAMPLED:** 9/13/11**DATE TESTED:** 9/14/11**REPORTS TO:**Email:
ewilhelm@kimmins.com
TEST LAB, INC.